
1 
 

Lappeenranta-Lahti University of Technology LUT 

School of Engineering Sciences  

LUT School of Engineering Sciences 

Master´s programme in Chemical Engineering and Wastewater 

treatment 

 

Master’s Thesis  

2021 

 

 

 

 

 

 

 

 

 

 

 

Abdelhalim Samaka 

EFFECTS   OF   VARIABLE    FEEDS   IN   WASTEWATER   PLANTS   

BY   MEANS   OF   PROCESS   SIMULATION 

 
 

 

 

Examiners: Professor Tuomas Koiranen, Professor Satu-Pia Reinikainen 

Supervisor: D.Sc. Esko Lähdenperä 

 



2 
 

 

 

ABSTRACT 

Lappeenranta-Lahti University of Technology LUT 

LUT School of Engineering Sciences 

Master´s programme in Chemical Engineering and Wastewater treatment  

Abdelhalim Samaka 
[...]
 

The studies were conducted in a fictional catchment (100 ha) with a population of 5000 

inhabitants, the surface was divided into two (2) parts, the center and the outskirts. The 

surface was divided in different part according to its utilization (roofs, roads, parking, 

green.) (Welker, 1999).  

 

 

 



45 
 

3. ASM1, ASM2 and ASM3 history and analyses. 
 

Activated sludge model is focusing on the removal of the biological Nitrogen and Phosphorus. 

Historically models were developed from ASM1 through ASM2 till the last model ASM3. According 

to (Henze, et al., 2002), ASM models were developed to be more complex from ASM1 that includes 

the Nitrogen removal, to ASM2 which consists of  phosphorus removal. The ASM3 includes both 

former models and their development. 

 

3.1. ASM1 
 

The process of the Activated sludge modelling, ASM consists of  model of biological reactors which 

can be more than one reactor and a settler. ASM1 was first made and developed for the removal of 

organic carbon compound and Nitrogen from municipal activated sludge wwtp. It was concluded 

that Chemical Oxygen Demand (COD) is A good measure of the COD for the delay of the organic 

matter (Gernaey, 2004). Asm1 was developed for municipal activated sludge wwtp to explain the 

remediation of carbon compounds and Nitrogen in its different states (Iacopozzi, 2007) . All the 

ASM models target is the removal of ammonia, in those processes, bacteria are involved in the 

denitrification-nitrification process. The bacteria are also in contact with nutrient as phosphorus or 

nitrogen in its different formats.  The ammonia and nitrate are reduced to nitrogen gas the released 

to the atmosphere.  Oxygen is added to the process throughout a diffused air tank. Usually, no other 

chemicals are added to the process. The ammonia is digested by bacteria, then they form flocculates 

which settles to the bottom of the reactor. Due to sedimentation, the flocculants solids are easy to 

remove the returned to the to the aerated reactor. The settler or in other words the clarifier 

condensate the micro-organism responsible for the digestion of ammonia and nitrates.   The ASM1 

and ASM2 simulation are conducted with calculation of the COD and TSS concentrations.  

As described at (Grau, 1983), constituents of the influent which are insoluble are given symbol X 

which means the particulate material concentration , soluble are given the symbol S, which means 

the total material concentration,  is assigned to each compound  and j for each process. The 

proposed initials for WWTP simulation are cited at (Grau, 1983). Table 12, represents the initials 

recommended for use in WWTP simulation and calculation (Grau, 1983). 

 

 



46 
 

Table 12: Initials used in wastewater treatment. (Grau, 1983) 

 

 

 

 

 

 The Table 13  (Henze, et al., 2002), represents the process kinetics of mass balance of WWTP. The 

process, growth and decay are given functions, for different situation as for biomass, substrate or 

oxygen COD. 

Table 13: The process kinetics of mass balance of WWTP. (Henze, et al., 2002) 

 

Thus, equations 9  for the mass balance are (Henze, et al., 2002):  
     



47 
 

 
 

 𝐈𝐧𝐩𝐮𝐭 –  𝐎𝐮𝐭𝐩𝐮𝐭 +  𝐑𝐞𝐚𝐜𝐭𝐢𝐨𝐧 =  𝐀𝐜𝐜𝐮𝐦𝐮𝐥𝐚𝐭𝐢𝐨𝐧 9 
 
 
 

                                                                                                          

 

The system reaction 10 term is obtained by summing the products of stoichiometric coefficients 

and the process rate expression for the component being considered in the mass balance (Henze, et 

al., 2002).  

 

  

 𝒓𝒊=∑ 𝒗𝒊𝒋𝝆𝒋𝒋  10 
 

 

According to (Henze, et al., 2002) , the equation 11 represents the reaction, 𝒓 , for biomass, 𝑿𝑩, at a 

point in the system in the system would be:  

  

 
𝒓𝑿𝑩 =

𝝁^𝑺𝑺
𝑲𝑺 + 𝑺𝑺

𝑿𝑩 − 𝒃𝑿𝑩 
11 
 

 

 

 

 

3.2. ASM2 
 

The Activated Sludge Model N0 2, ASM2, is an extension of ASM1, (Henze, et al., 2002). It is a model 

for biological eradication of phosphorus, it also includes a reaction of nitrification and 

denitrification. The effect of phosphorus on the water organism is crucial, it reduce the DO 

concentration which allows the grows of algae in surfaces where wastewater effluent is released. 

The irradiation of phosphorus is energy and time consuming. The removed phosphorus is usually 

released to downfall land or collected with soil and sold as fertilizer. Phosphorus is collected from 

sedimentation tank then collected.  



48 
 

Different processes for phosphorus removal are used. They are biological chemical or hybrid using 

both biological and chemical. 

Asm2 model has also an extended version, with the extracellular polymeric substances (EPS) in 

phosphorus removal in an anaerobic-aerobic process (Yang, 2017). for the model two new 

components were added, the bound EPS(XEPS), and the soluble EPS(SEPS), and according to (Yang, 

2017), the EPS can increases the removal of Phosphorus in Biological phosphorus (BPR)  

 

 

 

3.3. ASM3 
 

The Activated sludge model N0 3 ASM 3, includes the quantification of energy storage to describe 

substrate and oxygen uptake with high accuracy. 

The ASM3 is a model of biological reactions in anaerobic granular sludge (SBR), in this model the 

effluents COD, 𝑵𝑯𝟒
+ −𝑵, and TN toward the stochiometric and kinetic coefficients (Zhou, 2013). 

The ASM3 assumes that the nitrification and denitrification are a single-step processes (Zhou, 

2013), which means in simulation each equation can be calculated and estimated separately. 

In this ASM3 (Bournazou, 2010), a two-step reaction is simulated, the nitrification and the 

denitrification. These reactions 12 and 13  take place in sequence batch reactor. Aerobic and anoxic 

phase or in other words, are the nitrification and denitrification processes needed to remove 

ammonia from the WWTP. First ammonia is transformed to nitrate in an aerobic process. Then in 

the anoxic step, microorganisms transform the nitrate in nitrogen. The figure represents the two-

step reaction of nitrification-denitrification. 

 
 𝑵𝑯𝟒

+ → 𝑵𝑶𝟐
− → 𝑵𝑶𝟑

−                                                 12 

 

 

 
 𝑵𝑶𝟑

− → 𝑵𝑶𝟐
− → 𝑵𝟐                                                     13 

 

 



49 
 

The Figure 22 shows the two step of nitrogen fixation-nitrification. The bacteria used to transform 

the Nitrogen to NH3, then bacteria as an oxidizer transform NH3, to NO2- . The next step is the Nitrite 

oxidization by bacteria to NO3
-. The last step is the transformation of NO3

* to NH4
+  (Stein, 2015). 

 

 

Figure 22: The two step processes of nitrification-denitrification (Stein, 2015) 
 

 

 

 

 

4. Experimental part 
 

In this chapter, a model of simulations and analyses of activated sludge model will be discussed. 

The Turku´s WWTP works, and processes will be as an example of simulations.  

The main objectives of this work were to design and simulate the work of a wastewater treatment 

plant. This work will focus on the design of the Activated sludge model 3. The data was collected 

from the Turku´s wastewater treatment plant, which is situated in south-western of Finland. The 

data contains the average of compounds contained in the effluent of the WWTP and the average 

measurement of the compounds.  

An approach for the activated sludge model is done in this work with the Steady state software. It is 

a software made by the university of for WWTP simulation. The simulation was done with overpass 

of hydraulic loads of wastewater, in case of flood or another extreme situation. A layout was 

designed in Steady state software, corresponding to the Turku WWTP layout. 



50 
 

The simulation was made with different influent flow in L/s. The calculation was made, then 

analyzed. 

 

 

4.1. Methods black box experimentation data. 
 

The Kakolanmäki wastewater treatment plant is situated in the city of Turku, south-west of Finland. 

The WWTP is situated underground, and all facilities and unit are also constructed in the 

underground. In this work. The influence of temperature and the removal of phosphorus were not 

taking in consideration in this work. However, the data of phosphorus contaminant in the influent 

was given. The figure below represents the WWTP, which is uncommon in the order of its 

construction in the underground. 

The data were collected to compare flows with different flow rates and concentrations, of 

contaminants.   

 

4.2. Turku wastewater treatment plant. 
 

The Kakolanmäen wastewater treatment plant is a company owned by 14 cities and counties in the 

South-west of Finland. The company is responsible for the work of the WWTP. The plant treats the 

wastewater of almost all the 300 000 inhabitants of this region. Also, it proceeds the industrial 

wastewater of this region.   

The Figure 23, represents the Turku´s wastewater treatment plant. The influent comes through a 

pumping station then coarse screening at which all metallic or large pollutants are removed. The 

sand separation units allow to remove all sand and small gravels. The fine screening separates all 

the small sands and plastics or metal pieces. From the primary clarifier the flux goes through the 

aeration tank. The next step is secondary clarifier after that the flux is directed to the sand filtration 

where all possible residues are separated then effluent is pumped to the Aura River. Also, the plant 

had a by-pass step, when extreme raining comes, which can exceed the plant´s capacities.  

One of the most important steps in the WWTP, is the coagulation and flocculation. Coagulation 

allows the removal of phosphorus and suspended solids. Chemicals used are iron coagulant or 

aluminum coagulant. Ferrous chloride, ferrous sulphate or ferrous chloride sulphate are used. 

Aluminum’s chloride or aluminum sulphate or sodium aluminate are also used. The use of 

coagulants grants the removal of organic pollutants especially in colloidal form.  



51 
 

 

 

Figure 23: Turku wastewater treatment plant, adapted from company figure 
 

The Figure 24, represents the map of the region of the Turku WWTP area. It is in the south-west 

region of Finland. It shows all the municipalities which are actioner of the relevant WWTP. The 

percentage means the real-time shares of the region of wastewater treatment plant effluent. As we 

can see, Turku city has the highest percentage of 62%, because of its inhabitants’ number. 

 



52 
 

 

 

Figure 24: The Turku’s region and cities percentages of WWTP influent (Lounas-Suomen vesi- ja 
ympäristötutkimus Oy, 2018).  
 

The Figure 25, represents the checking point of water quality and the discharge place for 

wastewater and cooling wastewater. Because of the influent is pumped to the Aura River, the 

environment department make some checking of the water quality in some different points. 

According to this map the first control point is the influent of the Aura River, which can be used as 

reference.  There is no WWTP before this point. There is multiples control point for the water after 

the discharge. Before effluent coming to the Turku´s Archipelagos, the water quality is controlled.  

 



53 
 

 

Figure 25: Control point of the Turku´s region (Suunnittelukeskus Oy, 30.11.2005). 

 

•   Water quality control points.                      * Wastewater discharge place. 

•   Intensive water control.                             *   Cooling water discharge place. 

•   Not in use. 

• Aura river control point. 

• Other control points. 

 

 

 

 

 

 

 

 



54 
 

 

The Table 14  is representing the 2030-year target of the Turku WWTP flows and chemical loads. 

As seen from the Table 14 , the average flow of the Turku WWTP, is about 120000 m3/d. The BOD 

and the COD values are reciprocally, 22000 and 52000 kg/d. The total sludge concentration is 

33000 kg/d. The Phosphorus and total Nitrogen loads are reciprocally 760 and 4200 kg/d.  

Table 14: Flows and chemicals load of the Turku WWTP (Suunnittelukeskus Oy, 
30.11.2005) 
 

Parameters  value unit 

Average flow rate/ day 120000 m3/d 

Average flow rate/hour 5000 m3/h 

Daily average flow rate 6000 m3/h 

Maximum flow rate/day 275 000 m3/d 

Maximum biologic processed flow rate 173 000 m3/h 

MAXIMUM pre-treated flow 13 750  m3/h 

Maximum biological primary treated 7700 m3/h 

Maximum sand filtration flow rate 13750 m3/h 

Maximum rejection flow rate treated by Actiflo® 8000 m3/h 

BOD7 LOAD 22000  kg/d 

COD load 52000 kg/d 

Phosphorus load 760  kg/d 

Nitrogen load 4200 kg/d 

Total sludge load 33000 kg/d 

Population equivalent 315000 inhabitants 

 

 

The Figure 26, shows the rainfall amount during the year in the region of Turku. According to the 

figure we can see that the rain is falling not equally during the year. There are some peaks, 

especially in the begging of Jun, also in the end of July as in the end of November. It is only one day 

or two days peak. The most rainfall time is concentrated between the middle of January till the end 

of February. Also, there is other two important peaks in August and in the end of November. From 

the graph below we can see the picks of the effluent which exceeds in times the limit of the deigned 

WWTP units.  



55 
 

 

Figure 26: Rainfall average in the Turku region, Finland. (Lounas-Suomen vesi- ja 

ympäristötutkimus Oy, 2018) 

 

 

The Figure 27, shows the quantity of the wastewater treated and the amount by-pass flow from the 

Wastewater plant of Turku. 

 

 

Figure 27: Quantity of wastewater treated by the Turku wastewater plant and by-pass flow as m3/d 

(Lounas-Suomen vesi- ja ympäristötutkimus Oy, 2018)   

 

 

 

The Table 15, represents the percentage of the Turku system of collecting stormwater. As Turku is 

the biggest city in this region, the percentage of the stormwater is the higher, around 70%, then 



56 
 

come the city of Kaarina and Raisio with about 10%. We can see that the feeds did not change a lot 

in the years. 

Table 15: Percentage of feeds of the stormwater by community by year. (Lounas-Suomen vesi- ja 

ympäristötutkimus Oy, 2018) 

 

 

 

From the Figure 28  we can see that the flow (m3/d) has two peaks. The highest peak is in the end 

of January till the middle of February. The second peak is between April and the middle of May.    

 

Figure 28: The effluent to the Turku WWTP. (Lounas-Suomen vesi- ja ympäristötutkimus Oy, 2018) 

 



57 
 

The Table 16, represents the concentration and the weight of the BOD, and other chemicals effluent 

of the Turku WWTP. From the graph we can see that all the concentrations exceed the normal 

concentration between 50 and 200%. Only the ammonia concentrations are less than the normal. 

Table 16: chemical influent concentration (mg/L) of the Turku WWTP. (Lounas-Suomen 
vesi- ja ympäristötutkimus Oy, 2018) 

Concentration (mg/L) 

 I/2016 II/201

6 

III/2016 IV/2016 year/201

6 

Measurement 

mg/L 

BOD 260 280 340 340 410 180 

COD/ 590 660 830 960 740 430 

phosphor 7,1 7,2 9,6 11 8,4 6,3 

Nitrogen 55 60 75 82 66 35 

Noh ammonia 41 46 58 62 51  

Total sludge  290 320 400 410 350 275 

 

 

the Table 17 represents the Turku WWTP chemicals load. as the 4 Fourth quarter of 2016, all the 

concentrations are higher than the other 3 third quarters. the same is as for the concentration as for 

the flows. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



58 
 

 

 

 

Table 17: Flow and concentration for the year 2016 (Suunnittelukeskus Oy, 30.11.2005). 

 
                                                    Concentration (mg/l)                                                       Measurement 

                                  I/2016           II/2016      III/2016           IV/2016           2016                   mg/l 

BODTATU 260 280 340 410 310 180 

CODCr 590 660 830 960 740 430 

Phosphors 7.1 7.2 9.6 11 8.4 6.3 

Total Nitrogen 55 60 75 82 66 35 

Ammonium 41 46 58 62 51 ------ 

Total sludge 290 320 400 410 350 275 

 

                                                      Concentration (mg/l)                                                         Measurement 

                                  I/2016          II/2016           III/2016        IV/2016         2016                 mg/l 

BODTATU 260 280 340 410 310 180 

CODCr 590 660 830 960 740 430 

Phosphors 7.1 7.2 9.6 11 8.4 6.3 

Total Nitrogen 55 60 75 82 66 35 

Ammonium 41 46 58 62 51 ------ 

Total sludge 290 320 400 410 350 275 

 

 

 

 

 

 

 

 

 

                                                                  Flow (Kg/d)                                       Measurement 

                                  I/2016          II/2016           III/2016        IV/2016         2016                  mg/l 

BODTATU 25000  24000 21000 27000 24000 22000 

CODCr 56000 56000 52000 63000 57000 52000 

Phosphors 680 610 600 690 650 760 

Total Nitrogen 5300 5100 4700 5400 5100 4200 

Ammonium 3900 3900 3600 4100 390 ------ 

Total sludge 28000 27000 25000 25000 27000 33000 



59 
 

The Figure 29, shows the details of the WWTP simulation of this thesis. Also, chemicals added to 

wastewater treatment are shown. 

 

Figure 29: Turku wastewater treatment plant, adapted from company figure 
(Suunnittelukeskus Oy, 30.11.2005).  
 

 
 

 

The Turku WWTP is situated in the south-west of Finland, with a capacity of an average of        

120000 m3 d-1   and with a maximum biological processed flow rate of 173000 m3 d-1. Because of the 

restricted capacity, in time of ice melting or flooding, the WWTP needs an overpass of threated 

water. The WWTP contains a coarse separation, a sand separator, four (4) primary clarifiers, four 

(4) tanks for the aeration, four (4) secondary clarifiers and a series of sand filtration. For the by-

pass water, there is a tank for chemical treatment by ferric sulphate. In case of extreme weather as 

ice melting or flood there is a by-pass from the primary clarifier directly to by-pass tank, then the 

flow goes to the sand filtration. for the overpass in peak hydraulic flow, Actiflo® treatment unit is 

used adding ferric sulphite.  

 

 



60 
 

the Actiflo® is process for WWTP proposed from VEOLIA company (Veolia, 2020). it is a micro 

sand ballasted clarification process, combining two (2) processes: Microsand floc formation and 

Microsand settling. in the case of Turku WWTP, ferric sulphite is added to the process. 

The figure below shows the layout made for the simulation with overflow of the gravity thickener 

and the diffused aeration tank, directly to the tank of activated sludge model.  

For the simulations, the average data collected from the influent of WWTP of Turku was used. From 

the Table 18  , we can see that the maximum hydraulic load is about 275 000 m3/d, the overload is 

treated by Actiflo®, the average is about 8000 m3/h. The data was collected form the official Turku 

WWTP. The data was in form of yearly reports. 

 

 

 

 
Table 18: Average parameters of the Turku WWTP. (Suunnittelukeskus Oy, 30.11.2005) 
 

Parameters Value Units 

Maximum flow rate/day 275 000 m3/d 

Maximum biologic processed flow rate 173 000 m3/h 

MAXIMUM pre-treated flow 13 750 m3/h 

Maximum biological primary treated 7700 m3/h 

Maximum sand filtration flow rate 13750 m3/h 

Maximum rejection flow rate treated by Actiflo® 8000 m3/h 

BOD 180 mgL-1 

COD 430 mgL-1 

Phosphorus 6.3 mgL-1 

Total Nitrogen 35 mgL-1 

Ammonium 50 mgL-1 

Total sludge 275 mgL-1 

 

4.3. steady state software  
Steady state wastewater treatment plant modelling program is a software developed by the 

university of Texas at Austin, at the department of civil engineering. the authors are Luis Abuto-

garnica and Gerald E. Speitel Jr. 

the software is very easy for use. with its helpful interface, the user can find easily the units needed 

in the simulations. apart the simulation results, it also gives the mathematical calculation for every 

step of wastewater treatment. the Figure 30 represents the interface units used in the process 

simulation. 



61 
 

Unit   Explication 
 
  

 

   

   source  
     

     
 
  

 

   

     

   Gravity thickener 

     

     
 
  

 

   

   Primary settler 

     

     
 
  

 

   

   DAF-unit  
     
 
  

 

 ASM1  
     

   ASM2  
     

     
 
  

 

 ASM3  
     

     
 
  

 

 Splitter box 

     

     

     

   Mixing box 

     

     
 
  

 

   

 

 

 

Sludge 
dewatering 

     

     
 
  

 

   

   Sludge digestion 

     

     
 
  

 

   

   Effluent  
     

 

Figure 30: Steadystate software units. 
 



62 
 

4.4 simulation 
 

The data was collected from the Turku WWTP annual report of 2019., the one-year flow rates are 

represented in the Figure 31. 

 

 

Figure 31: Turku WWTP processed flow. (Suunnittelukeskus Oy, 30.11.2005) 
 

The Table 19  represents the average of flow rate and the treated flow rates of the Turku´s WWTP, 

as seen in the table below, the average flows rates do not changes a lot by years. for the year 2014 

the average flow rate was 81000 m3/d, for the year 2019 it was a maximum of 93300 m3/d. 

Table 19: Turku WWTP flowrates, 2014-2019. (Suunnittelukeskus Oy, 30.11.2005) 
 

year average flow 

rates m3/d 

maximum flow 

rate m3/d 

treated average 

flow m3/d 

treated maximum 

flow m3/d 

2014 81000 305000 81500 303300 

2015 88400 264600 88300 264600 

2016 77000 247900 76900 247000 

2017 84100 277571 84000 277571 

2018 74100 214730 74100 214730 

2019 93300 281534 93280 281942 

 



63 
 

The chemicals loads are monitored, the influent organic compositions is represented in Table 20 

below, it shows the 2016-year concentrations of effluent organic composition.  

 

 

Table 20: Turku WWTP concentrations of effluent organic composition of the 2016 year 
(Suunnittelukeskus Oy, 30.11.2005) 
 

                                                    Concentration (mg/l)                                       Measurement* 

                                  I/2016         II/2016        III/2016        IV/2016            2016                 mg/l 

BODTATU 260 280 340 410 310 180 

CODCr 590 660 830 960 740 430 

Phosphors 7.1 7.2 9.6 11 8.4 6.3 

Total Nitrogen 55 60 75 82 66 35 

Ammonium 41 46 58 62 51 ------ 

Total sludge 290 320 400 410 350 275 

 

The simulation was hold with the steadystate® software. The Figure 32 represents the Plant layout 

adapted from steadystate software 

 

 

Figure 32: Turku WWTP adapted from steadystate. 
 

 

 



64 
 

 

There will be two (2) layouts, one without overflow, the second one with overflows over 500 L/s 

with overpass. 

The layout contains:  

• a source 

• mixing boxes 

• primary settling 

• gravity thickener 

• activated sludge model 

• sludge digester 

• sludge dewatering  

• diffusate air flotation 

• Spittle box for the wastewater overflow. 

• effluents, one for sludge digester and one for water from activated sludge models 

For the simulation, the chemical compound in the source stays the same, only waterflow is 

changing if the hydraulic load is over the capacity of the WWTP. 

The basin shape was taken as circular, the measurement was: unit depth equal to 4m, the unit 

volume was equal to 4344 m3. The aeration tank volume was 2914 m3, the tank aera was 485 m2. 

The clarifier volume was 6055 m3, the surface aera was 1730 m2. The hydraulic retention time was 

3,36 hours. 

For the simulation with overpass, as shown in Figure 33,  in case of hydraulic load overpassing the 

capacity of the WWTP, the flow was divided in to two flows. 50% of the first loads goes through 

normally designed treatment. The second 50% flow goes from the primary settling to isolated 

gravity thickener, then to a sand filter then to the effluent. 

 

 

 

 

 

 

 

 

 



65 
 

 

 

Figure 33: Turku WWTP unit process with overpass (steadystate software). 
 

The Figure 34Error! Reference source not found., represents the Turku WWTP site, it is totally built 

underground. in the city centre, Turku. Also, it is close to the Aura River, to which the treated water 

is rejected. 

 

 



66 
 

Figure 34:Turku´s WWTP site. (Suunnittelukeskus Oy, 30.11.2005) 
 
 

4.5. Results. 
The influent characteristics was calculated from the Turku´s WWTP data. The concentrations were 

calculated from the first data concentration which corresponds to the average flow and chemical 

concentrations of Turku´s WWTP. The Table 21 represents the data used for the simulation. 

 

Table 21: Data used for the simulations. 
 

Flow L/s TBOD TSS TKN NH3-N SBOD % of TBOD VSS % of TSS 

125 L/s 880 880 160 98 30 80 

250 L/s 440 440 80 48 30 80 

500 L/s 220 220 40 25 30 80 

600 L/s 183.3333 183.3333 33.33333 20.83333 30 80 

700 L/s 157.1429 157.1429 28.57143 14.88095 30 80 

800 L/s 137.5 137.5 25 15.625 30 80 

900 L/s 122.2222 122.2222 22.22222 13.88889 30 80 

1000 L/s 110 110 20 12 30 80 

 

The Table22 , represent the chemicals concentrations of the effluent with different 

simulations. the simulation was started with 125L/s, then 250, 500, 600, 700, 800, 900 and 

1000L/S. the concentrations remains constant, thus because of the flow rate from 

residentials wastewater is the same, the changes are coming only from stormwater. or 

from flooding flow rate.  

 

Table22: Effluent characteristics for the Turku WWTP simulations. 

Flow L/s Qe TBODe SBODe TSSe VSSe TKNe NH3e 

125 124.37 20 10.20 20 19.6 5 5 

250 249.66 20 10.20 20 19.76 5 5 

500 499.39 20 10.26 20 19.47 5 5 

600 599.43 41.41 32.65 13.86 12.8 13.18 12.82 

700 699.38 36.92 28.75 13.69 12.59 10.23 9.94 

800 799.44 33.56 25.8 12.89 11.97 10.51 10.31 

900 899.44 30.94 23.53 12.57 11.67 9.62 9.45 

1000 999.44 28.84 21.7 12.20 11.41 8.70 8.5 

 



67 
 

The data used to compare the Turku WWTP and the Simulation made by steadystate 

software was BOD, TSS, TKN and Ammonia. The Table 23 represents the concentration 

used in the simulation with overpass. We can notice that all concentration of the effluent is 

below the plant´s recommendation which was 80% removal. The first two rows show a 

normal simulation. Starting from 500L/s, the simulations were done with overpass which 

means 50% of the flows goes through normal process, the other 50% of the flows goes 

from the first clarifier to a gravity thickener without passing through the ASM process.  

 

 

Table 23. Results for Turku WWTP simulations with overpass and different Hydraulic 
loads. 

  

Flow L/s BOD TSS TKN Ammonia 

500              47.6 14.5 15.3 15 

600              41.3 13.7 13.2 12.9 

700 36.8 13.2 10.2 9.89 

800 33.4 12.8 10.2 9.9 

900 29.9 12.5 10.4 10.3 

1000 28.8 12.2 8.7 8.5 
 

 

  
 

The Table 24 , represents the concentration of the chemicals pollutants in the effluent processed by 

the Turku´s WWTP. comparing the simulation calculation to this data below, we can notice that the 

simulation fit with the Turku´s WWTP. 

Table 24: Chemical’s pollutants in the effluent processed from Turku WWTP. adapted from: 

(Suunnittelukeskus Oy, 30.11.2005) 

concentration mg/L 

  I/2019 II/2019 III/2019 IV/2019 year average  

CODCr 26 23 22 30 27 

BOD7ATU 3,6 1,6 2,9 6,2 4 

Phosphor 0,086 0,088 0,13 0,13 0,11 

Total Nitrogen 8,6 7,3 7,7 7,8 7,9 

Ammonia 1,6 0,22 0,83 2,4 1,4 

Total sludge  2,1 0,68 1,4 4,9 2,6 

 

 

From the Table 25, we can see that concentration of BOD and TSS are higher than the Turku WWTP 

concentration respectively 5 and 7 times. Only the TKN concentration is less than the Turku WWTP. 



68 
 

ammonia concentration was higher 4.5 time than the concentration of the Turku WWTP effluent. 

This simulation was done with normal average from data of influent of Turku WWTP. 

 

Table 25. Simulation number one 125L/s without overpass compared to the data from Turku 
WWTP. 
 
